
©2020 Copyright Kappers Fabricating, Inc.   All rights reserved Page 1

Plow Mount		 PART #105970

Item # Qty. Description
1 1 Plow Mount Plate

2 1 HK-042

2.1 4 3/8”-16 x 1.25 Hex Flange Bolt
2.2 4 3/8”-16 Hex Flange Nylock Nut
2.3 8 7/16” Flat Washer

Kit Components:

RANGER XP 1000 PLOW MOUNT

1

2.2

2.2

2.1

2.1



©2020 Copyright Kappers Fabricating, Inc.   All rights reserved Page 2

Note: Make sure all hardware needed to complete this 
mount is in the package. Thoroughly read through and 
understand the instructions before installing.

1.	 Remove and discard the bottom front bumper bolts 
(A) as shown in Figure 1.

2.	 Hold plow mount (1) in place and secure using the 
longer 3/8” bolts (2.1) and nuts (2.2) as shown in 
Figure 2.

3.	 Tighten all hardware evenly.

Note: If this plow mount is being installed on a machine 
that does not have the OEM factory bumper or a bumper 
that does not have the bottom 3/8” plate, use washers 
(2.3) supplied in HK-042 to fill in the gap between the 
plow mount (1) and the frame of the machine as shown 
in Figure 3 below.

Figure 1

INSTALLATION INSTRUCTIONS

FR
O

N
T

Figure 2

2.2
2.1

2.2
2.1

FR
O

N
T

A

Figure 3

1

2.2

2.3 2.2

2.1

2.1

2.3


